INSTRUCTION MANUAL

1765



CDNTENTS

FRAME & MISCELLANEOUS COVER COMPONENTS ...

UPPER SHAFT LOWER SHAFT DRIVING & BALANCE CDMPONENTS

NEEDLE BAR ROCKING COMPONENTS ...

PRESSURE ADJUSTING & UPPER FEED MECHAN[SM DUMPONENTS {FDR F'LD 1?10

PLC-1760)

PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC=1760L)............
FEED MECHANISM COMPONENTS (FOR PLG=1710,PLE=1760) ... . cooeoeses s
FEED MECHANISM COMPONENTS (FOR PLC1TB0L) oo st

FEED BASE COMPONENTS....

HOOK SHAFT & LOWER SHAI-_I' GOMF’ONENTS (FDR F'LC 1?10} S
HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLC—I?ﬁL.PL 1'.-'EUL)

THREAD TENSION COMPONENTS (FOR PLG-1710)...

THREAD TENSION COMPONENTS (FOR PLG-1760, PLC 1?&61}

KMNEE LIFTING COMPONENTS...

LOWER THREAD WINDER MECHANISM GOMF’ONENTS

LUBRICATION COMPONENTS (FOR ARM)....

LUBRICATION COMPONENTS (FOR HOOK SHAFT BASE)

HOOK COMPONENTS....

THREAD STAND COMPONENTS

BELT COVER & OIL RESERVOIR ODMPC&'«IENTS

AUTOMATIC PRESSER LIFTING MECHANISM COMF‘ONENTS (OF"TIONAL PARTS}

—_ D N e

15
19
23

il

s 29
- 31

- 33

. 35

S 7
. 39

AIR MECHANISM COMPONENTS (OPTIONAL PARTS).....

AUTOMATIC BACK COMPONENTS (FOR PLC-1710 PLG ITED DF‘TIDNAL PAHTS}
AUTOMATIC BACK COMPONENTS (FOR PLC-1760L OPTIONAL PARTS) ...

DL MECHANISM COMPONENTS (FOR PLC-1760L OPTIONAL PARTS)...
ADDITIOMAL SFRING FOR PRESSER BAR COMPONENTS (FCR PLC- 1?10 PLC—I }'60

OPTIONAL PARTS)

--------------------------------------------

41

GAUGE COMPONENTS (STANDARD PARTS) (FOR PLC- 1?10) .....................................................................
GAUGE COMPONENTS (STANDARD PARTS) (FOR PLC—1760,PLC~1760L)..cc.covooreeeoeseosesssscans

45
47

. 48
. a1

. 53

. 95

wiy OF

SUSPENSION SQUARE COMPONENTS (OPTIONAL PARTS) ...oocooeicoe oot oo sssssosscesssses

HOOK COMPOMNENTS (OPTIONAL PARTS)...
ACCESSORIES PARTS COMPONENTS...

TABLE OF EXCHANGING GAUGE F"AF{TE (FOFI F‘LG ITBIJ F'LG—i TEDL)

LIST FOR INFORMATION OF GHANGE ..ot
HOW TO MAKE USE OF THIS PARTS LIST .o

TOC -1

. 98
v B1
I
.. 65

67

o 89
&g
- 1

715

. 16



FRAME & MISCFLL ANEOUS COVER COMPONENTS




FRAME & MISCELI ANEOUS COVER COMPONENTS

No. Parts No. Parts name Remarks Eidd oty
1| 40816738 . | FACE PLATE ASM. &
2 | SS41112158P SCREW 11/64-40 L=12 "
3| SS5090810SP SCREW 9764-40 L=6 i
421331301 TOP COVER B i
5| SS41108155P SCREW 11/64-40 L=8 6
§ (40108574 THREAD GUIDE 3
7|SSa150915SP | SCREW 15/64-28 1L=9 :
8| 2143108 WINDOW PLATE E FOR PLC-1760L 5
9 | 21437306 WiNDOW PLATE E PACKING FOR PLC-1760L 1
10 | TADS20504R0 CAP 2
11 | SS41108155P SCREW 11/64—40 L=8 FOR PLC-1760L 4
12 | 21331808 WINDOW PLATE B 1
13 | 21332002 WINDOW PLATE PACKING B 1
14 | SS41108155P SCREW 11/64-40 L=8 5
15 | TA1250504R0 RUBBER PLUG 1
1621331508 BALANCE COVER 1
17 | SSTIS0e16TP SCREW 15/64-28 L=8 1
18] 10191400 THREAD GUIDE C FOR PLC-{T18PLC-T70 1
19| SS2090710TP SCREW 9/684-40 L=7.2 FOR PLC-TTOPLC-T760 1
20| 21408554 THREAD GUIDE ASM. FOR PLO-TTROPLO-TNEL 1
2140039838 THREAD GUIDE PLATE ASM. . FOR PLC-1710 1
22 (17912106 NEEDLE THREAD PRESSER PLATE * 1
23| B1122521000 THREAD PRESSER PLATE SPRING * 1
24 | SDO330SS1SL HINGE SCREW D=3.80 H=5.5 * 1
25 | 21408505 THREAD GUIDE PLATE FORPLO-TMOPLO-TTROL| = 1
26 | 4003$839 THREAD GUIDE PLATE FOR PLC-1T10 * 1
27 | SST090S20TP SCREW 9/64—40 1L=4.5 1
28 | TAGTSO704R0 RUBBER PLUG 2
' 29 | CM30T300001 SAFETY LABEL 1
30 | TAOS50804R0 RUBSBER PLUG 1
31 | TA1050504R0 RUBBER PLUG 1
32 | TAOS50604R0 RUBBER PLUG 2.
33 | CM300200001 ATTENTION SEAL 1
34 | 22001805 GROUND MARK 1
35 | WZ03202900Z WASHER 3.2X6.5X0.15 FOR PLO-1760PLC-1760L 2
. 3822819100 CAP 1
37| 10201200 RUBBER PLUG 1
38 | 40108675 FRAME THREAD GUIDE FOR PLG-1760L 1
39 | SS2090710TP SCREW 9/64-40 L=7.2 FOR PLC-1760L 1
40 | 22602601 BED SCREW STUD 4
41| TA1250504R0 RUBSBER PLUG 1
4221332309 SIDE COVER 1
43|SS41108155P SCREW 11/64-40 L=8 1
44121331756 WINDOW PLATE A ASM. FOR PLC-1T10PLC-1760 1
45| 40038688 HOOK COVER ASH. FOR PLO-T70PLC-1T6L )
45 | 40017269 SLIDE PLATE FOR PLC-1780PLO-TT6RL 2
47 | 40017316 HOOK SHAFT SADDLE COVER FOR PLO-T7RAPLO-1788L I




FRAME 2 MISCEL L ANEOUS COVER COMPONENTS




FRAME & MISCELI ANEOUS COVER COMPONENTS

No. Parts No. Parts name Remarks Qty
48 | 40038891 HOOK COVER HINGE SHAFT FOR PLC-1TR0PLC-T780L 2
49 | SS4080820TP SCREW 1/8-44 1=6 : FOR PLC-1780°L0-T760L 2z
50 | $S6110480SP SCREW 11/64—40 L=4.3 8
51 | TAZ100904R0 RUBBER PLUG 1
52 | 40052262 THREAD GUIDE PIN 1
53 | NSBE20310SP RUT 3/16-32 1
52 | 21331202 SETSCREW ‘ FOR PLC-1TIOPLC-1760 1
55 (40152631 LUBRICATION SUPPLEMENT 1
56 | TA1450404R0 RUBBER PLUG D=145 L=4 FOR PLC-1T10.PLO-1760 1
57 | SS2080710TP SCREW 9/64-40 L=7.2 1
58 | B3138512000 TAKE-UP SPRING ADJUSTING PLATE T
59 | 40038831 BED COVER FOR PLC-1710 1
50 | SM406T001SB SCREW M6 L=10 FOR PLC~1710 2
61 | WZ0320290U2 WASHER 3.2X6.5%X0.15 FOR PLC-1710 1
62 | 40038888 HOOK COVER ASM. FOR PLC-1710 1
63 | 40017269 SLIDE PLATE FOR PLC-1710 1
64 | 40017264 FEED LEVER BASE COVER A FOR PLC-1710 1
85 40017265 FEED LEVER BASE COVER B FOR PLC-1710 1
65 | SSE090620SP SCREW 9/64-40 L=% FOR PLC-1710 4
67 | 40038691 HOOK COVER HINGE SHAFT FOR PLC-1710 1
68 | SS4080620TP SCREW 1/8—44 L=6 FOR PLC-1710 1
69 | TA1100604R0 PLUG 1
70 | 40094561 SEWING MACHINE LABEL (EU) FOR EU 1



UPPER SHAFT.LOWER SHAFT DRIVING & BALANCE COMPONENTS




UPPER SHAFT.LOWER SHAFT DRIVING & BALANCE COMPONENTS

Parts No. Parts name Gty
1|21332705 UPPER SHAFT ;
2| 21332000 UPPER SHAFT FRONT METAL 1
3| 23001001 THREAD TAKE-UP LEVER FOR PLC-1TI0PLC-1760 1
4| B1906051000 TAKE-UP LEVER PIN 1
5 | 21332207 BALANCE SLIDE SHAFT FOR PLG-1TIOPLO-1760 1
6 | SS815082ZTP SCREW 15/64-28 L=8 2
7| 40038704 NEEDLE BAR CRANK ROD "
£ | CO303000000 QL. WICK g.z-
9 cqmm OIL WiCK FOR PLO-1710,PLC-1750 0.03
10 | B1210051060 NEEDLE BAR CRANK PN 1
11 | CQS05000000 OfL WICK ; 0.03
12 | 21332507 COUNTER WEIGHT (A) (36MM) FOR PLO-I1OPLO-1780 1
13| SS8150822TP SCREW 15/64-28 L=8 ¥ .
14 | SMB0S0B1ZTP SCREW M8X3 2
40197297 UPPER_FEED_CAM_ASM FOR PLC-1TTOPLG-T780 1
16 | SS8660810TP SCREW 1/4-40 L=8 2
1721333109 UPPER SHAFT INNER METAL 1
18 | CQ202000000 OIL WICK 02
19 | 21387907 ADJUSTING PIN (1.2 1
20 | 40197295 HORIZONTAL_FEED_ROD_ASM FOR PLO-1710PLO-1780 1
21 | SSE660810TP SCREW 1/4-40 L=8 * 2
22 | 21353008 HORIZONTAL CAM COVER * i
23| SST110710SP SCREW 11/84-40 L=7 * 2
24 | 21387402 FELT * 1
25 | 40038694 TIMING BELT (960) 1
26 | B1203512000 BUSHING REAR T
27 | 21402300 UPPER SHAFT BEARING HOOK 1
28 | SMBQS060ZTP SCREW MBX6 2
29 | 40019905 TRIANGUAR CAM A FOR PLC-1760L 1
20 | 40038703 LOWER SPROCKET SELECTIVE PARTS 1
© 31|21287501 LOWER SPROCKET SELECTIVE PARTS 1
32 | B1214019000 SPROCKET RING 1
3321387709 SAFETY CLUTCH SPRING 1
34 [ 21387600 SAFETY CLUTCH HOOK 1
15 | B1308055000 SAFETY CLUTCH COUNTER-HOOK 1
36 | 40113224 COUNTER HOOK SPRING 1
37| B1310055000 SAFETY CLUTCH SMALL LINK 1
38 | 21387808 SAFETY BASE 1
39 | B1314055000 SAFETY CLUTCH SMALL LINK PIN 1
40|SS8E60612TP | SCREW 1/4-40 L=6 2
41 | SDOG40R2ITP HINGE SCREW D=6.35 H=32 1
42 | SDOG40322TP HINGE SCREW D=6.35 H=3.2 1
43| SS8111010TP SCREW 11/64-40 L=9.5 1
43 | TAD750704R0 RUBBER PLUG : 1
45 | B1312563000A SAFETY CLUTCH PUSH BUTTON
46 | REDSO0000K0 E-RING 1
47 | B1638051000 SPRING 1

7



UPPER SHAFT.LOWER SHAFT DRIVING & BALANCE COMPONENTS

M e 8 b s e | S Sl ey B W | S b U e B B o M AL L L o



mwmwﬁm&mmmm

No. Parts No. Parts name Remarks Qty
43 | B1313055000 SAFETY CLUTCH KNOB SLEEVE 1
49 | 40016148 THRUST COLLAR B WASHER i
50 | SS81507107TP SCREW 15/64-28 L=7 2
51 | 40038700 THRUST COLLAR ASM. 1
52 | 40038762 THRUST COLLAR 1
53 | SS8661030SP SCREW 1/4-40 L=10 2
54 | SB120000200 BEARING 20X42 1
55|SS7120760SP | SCREW 3/16-28 L=7.0 | 2
56 | 21333406 BALANCER FOR PLO-1T10PLC-1760 1
57 | SS8151550SP SCREW 15/64-28 L=15 FOR PLC-1T10PLC-1780 2
58 | 40032830 BALANCER FOR PLC-1760L 1
59 | SMBO61212TP SCREW MBX12 FOR PLG-1760L 2
8021333703 SAFETY CLUTCH DISC 1
61 | SS8150710TP SCREW 15/64-28 L=7 2
62 | SSE6E0612TP SCREW 1/4-40 L=6 FOR PLC-1760L 1
63 | 21334008 FLYWHEEL FOR PLC-1TIOPLC-1760 1
64| SS8150822TP SCREW 15/64-28 L=8 P
65 | 23053806 FLYWHEEL FOR PLC-1760L 1
66 | 21332606 COUNTER WEIGHT (B) (33MM) FOR PLC-1760L i

© §7 | B18G55200A0 THREAD TAKE-UP LEVER FOR PLC-1760L 1
68| B1905520000 THREAD TAKE-UP LEVER :
68 | B1907057000 THRUST PIN 1
70 | CG202000000 OIL WICK 1
71 | CSOSS0810SH THRUST COLLAR ASM. D=9.5 W=8 1
72 | 40038892 UPPER SPROCKET 1
73 | 556661110SP SCREW 1/4-40 L=11 2




4. NEEDLE STOPPAGE MECHANISM COMPONENTS

e =EER




REF.NO NOTE PART ND DESCRIFTION s = oty

NIT =N EFA 2= 1,
NUF=2nZrhd s 1)
FurrA38 7529 {4)
hL4T3% L=21. 7 (2)
For4P9o)x L=19, 3 (2}
TIr=2 AThT PodaAo8 [¥4]
NIF—2 J=~RE=FPrq9o (2
NIF=2 ~AhY I—-F-gv (n
Ay S— B0 (1
PARS 8-64=40 L=3. 8 (1)
TG W= F e , I
INESxT 9/684—40 L=86. 1 2
NUF=2 Az S—F-41 1
NIF=2nhads 25 1

1

1

b4

NUF=nhd4 HHz
AV Eitr= Tl L= o o
NUR=- 2=
NuUR= (2)
U= T4si (2) .
NUF=% - (2)
NIF=%"Fom—. AU—7 = TZ)
NIF=2 Foafi— -7 (2)
B1409-526-000 BALL SLIDE STUD NIF=2 W= ZASAHFTT (2)
B1412-526-0A8 ADJUSTING SUDE STUD ASM. NIF=2 FI-—RVIASAEIT = ()
B1415-526-000 SPRING NI F=2 PYLHITR {2}
= _ EiSeszsom =0T 127
d NU B RARE (2}
NIF=% fl-Ji 12
Nuti=8% o= 1
. NUR=5"% {1)
R - i ) NIh—3F JILk [§]]
; NIH— 9545 (1}
THHSRY 3/32-56 L=4. 1 (2)
s :
FXRS 11/64—40 L=8. 5
@ REOG0000RD . ERNGT EAZ XD 7
' Rfl—= Fa3-a71)k~
NIRSDIF A2
NUM—=3F= Nn—ouws
C NUR=TFAT9 AR
RUR= FoFa44%
NUM— F2-2T7TILF 9T
ESYHx 4, BX8. 4X0. 8
ERY D=4, 5 H=4
ESRY 9/64—~40 L=5
<IFES = =7.
ATUZ T,
21375852 NEEDLE ROD ROCKING BASE COMPL. WUFPALAA
21375803 NEEDLE BAR ROCKING BASE NURSSS Basy
B1510-526-000-A NEEDLE BAR LOWER BUSHING NUR=2rF 2T (1)
il TARTY A [§ 8]
1 bxAzz 1,8=44 L=2. 8 2’
B1452-526-000 NEEDLE BAR FRAME BUSHING NU— S=RF=sfy x4 (1,
21338503 ROCKING BASE GUIDE (B) NURDID RSP+ (B) 1
M1351-781-600 NEEDLE 135X17 #160 g 135X17 #1580
UFPER FEED EAR GUIDE DU T RO
S57110910-5P SCREW 11/84-40=8.5 TLESRY 11-64—=40 L=8. 5
SS-6091022-TP SCREW eSSy
85-7112420-5P SCREW 11/64-40 L=24 TESEY 11./64—-40 L=24
2376009 NEEDLE ROD ROCKING SHAFT BASE AU e lag b il g
S5ETi0/505F SCREW A 40 L=5.5 FX®Y 11/64=—40 L=6. 5
21376504 NEEDLE ROD ROCKING BASE SHAFT NUMDI G RISy
$S-8150510-TP SCREW 15/64-25 L=4.7 FARI 15/64—-28 L=4. 7
m B1453-525-008 THRUST PLATE T=0.8 YEATIN ATARAS T=0. 6
01 B1453-526-00C THRUST PLATEC FAFI ADARAF C

NOTE(EE) #01..SELECTIVE PARTS FHREBSR -

ﬁﬁﬂﬂﬁaazﬁﬁﬁiﬁﬁﬂﬁmnammth‘

aBEY

REHE

(=]
) .
b=t it No—-—u.—-n—-mhm.—-...._.g

-
=
—r

peandesnadsenndsssnsaranssuny
7

Ll e Ll R R P

11



PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC-1710,PLC~1760)

e 1 i i e e e 4 B St man . e i




PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC-1710.PLG-1760)

No. Parts No. Parts name Remarks Level | Cons | Oty
1{21340401 UPPER FEED SHAFT ”
Z | 21340500 UPPER FEED FRONT ARM T
3| ssee60612TP SCREW 1/4-40 L=6 2
4140039326 FRONT METAL 1
5{21378302 FEED SHAFT METAL 1
B | 22504155 MAIN SHAFT THRUST COLLAR ASM, 1
7 | 22064106 MAIN SHAFT THRUST GOLLAR = 1
8 SS8880610TP SCREW 1/4—40 L=6 * 2
9 | SS81507107TP SCREW 15/64-28 1=7 1
10 | TAO7S0TO4RD RUBBER PLUG 1
11 | 40033027 UPPER FEED LINK ASM. 1
12 | 40033026 UPPER FEED LINK * 1
13| 21247109 FELT * 1
14 | EAG500B0000 CLIP CV-70S * 2
15 | CQ3DBOCOOFD OiL FELT * 0.003
16 | CO3000000FD OIL FELT * 0.003
17 | B1414555000 SUDE BLOCK 1
18 [WPBS01045SC WASHER 5X14X1 1
19140033029 TRIANGULAR LEVER ASM. 1
20 | SST1105105P SCREW 11/64-40 L=5 1
21 | B14 714555000 SLIDE BLOCK 1
22 | 10509701 FELT 1
23 4007183011 WALKING BAR DRIVING LINK 1
24 | 40032033 WALKING BARB 1
25 | BI45T0530A0 WALKING BAR ASM. i
28 | B1468053000 WALKING BAR SPRING 1
27 | SS61517805P SCREW 15/84-28 L=17.0 L]
28 | 21406509 UPPER FEED GUIDE PLATE 1
29 | 26225201 ROLLER i
30 | SS61519205P SCREW 15/64-28 L=19.0 1
31 | SST71507405P SCREW 15/64-28 L=7 1
32 | D1456055800 HINGE SCREW 1
33| D1455055B00 CONNECTING STUD i
34 | WP0482086SD WASHER 4.8X115X2 1
35 | NS8110530SP NUT 11/64-40 1
36 | 21437900 UPPER FEED REAR ARM 1
37 | SME062502TP SCREW M6 L=25 1
38 | ©G252000000 ORL WiCK e
39 | 20038265 PRESSURE BAR HOLDER ASM. 1
40 | 40039266 PRESSURE BAR HOLDER C 1
41|557110210TP SCREW 11/64—40 L=8.5 * 1
42| 21340508 PRESSER ADJUSTING SCREW 1
43| 22907604 PRESSER SPRING REGULATOR NUT 1
44 | B1502248000 PRESSER SPRING 1
. 45 | 40038705 PRESSURE BAR HOLDER GUIDE 1
4540017276 THREAD RELEASE PLATE COMNPL 1
47 | B1452053000 THREAD RELEASE SPRING 1

13



PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC-1710.PLC-1760)

31

14




PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC-1710.PLC-1760)

No. Parts No. Parts name Remarks Level Cons | Qty
48 | 21406103 PRESSER LIFTER LEVER "
49 | 22907109 PRESSER BAR BUSHING LOWER 1
50 | 50018340 SCREW ' 2
51 | 40078330 SCREW 1
52 | NSS1504305P NUT 15/64-28 1
53| SS8110520TP SCREW 11/64-40 L=45 1
54 | 21406608 GUIDE PLATE SPACER 1
55 | 21451505 PRESSER BAR 1

19



FEED MECHANISM COMPONENTS (FOR PLC-1760L)

s VLI




" FEED MEGHANISM COMPONENTS (FOR PLO-1760L

No. Parts No. Parts name oty
1| 21337001 BACKWARD FEED LEVER B 1
2 | 21237100 BACKWARD FEED PRESSER PLATE 1
3| ssTi10710SP SCREW 11/64-40 L=7 s
4 | 21352901 BACKWARD FEED LINK FULCRUM 1
5{WPOBT2B56SD  |WASHER &.1X185X2 3
§|WSOGTO002KP | SPRING WASHER '
7 |S$81530127P SCREW 15/64-28 s
8 [ 40039454 'CHANGE BASE 1
§{D2461481C00  |{CONRECTING PIN 4
10{28023200 FEED CAM ROLL g
11 | RECI08000OKD o E-RING 4 4
b Pl T :
| 13[SS7T1207TI0SP | SCREW 3/16-28 L7 2
i e 1
15| 13789201 TENSION SPRING J
16 | 17272804 FEED SPRING HOOK 1
17|WP05S02816SD | WASHER 1
18 | 22957561 | BACKLEVER STOPPER 1
19 [SS7{124205P SCREW 11/64-40 124 1
90| SSB121210SP SCREW:3716-28 L=12 1
21 | 22904155 MAIN SHAFT THRUST COLLAR ASM. 2
22| 22904108 FEED tEVER SUPPORT 1
23| ssse60610TP FEED LEVER BASE 2
24 | 20038207 SCREW 9/64—40 L=6.8 1
25 | SDOYOGTOITP HINGE SCREW D=8 H=7 1
26 | NS6EB0S205P WASHER 6.5X11X1 1
27| 21407309 FEED DRIVING SLIDE BLOCK 2
28 | SS8150822TP SCREW 15/64-28 L8 2
29 | 21364104 FEED ROCKER i
30 | SS7T111410TP SCREW 11/64-40 L=14 2
3121337902 ECCENTRIC PIN 1
32 | SS7090910TP SCREW 9/64—40 L=8.5 2.
3321337308 FEED ADJUSTING ROD 1
34 | SDBSO0L0ZTP HINGE SCREW D=8 H=4 1
35| 40038901 SPRING B 1
36 | 40019928 SPRING HOOK 1
37|SS8111610SP SCREW 11/64-40 L=16 2
38 | 23056104 FEED REGULATOR (P=12) 1
33 | 22809408 FEED ROCK SHAFT 1
40 | SMG061802TP SCREW M6 L=18 1
41 | 23056203 FEED DIAL (C) 1
4221430400 FEED ADJUSTER SUPPORT 1
43| SS6121860SP SCREW 3/16-28 L=18 1
4422911804 REGULATOR SCREW 1
45 | RO092270200 RUBBER RING - i
46 | 22912000 FEED REGULATOR PIN 1
47| 22912108 FEED REGULATOR PIN SPRING 1




FEED MECHANISM GOMPONENTS (FOR PLG-17600L)

18



FEED MECHANISM COMPONENTS (FOR PLC-17600L)

=
P

Parts No.

Parts name

Level Gty
48| 21338858 FEED LINK ASM. 1
49| 21336507 FEED LINK . y
50 | 48009703 CONNECTING FORKED LINK PiN * ¥
51 | CQ202000000 OfL WICK * 0.04
52 | SMB050612TP SCREW M5X6 - 1
53 | 40011400 FEED ROD (C) )
54 | 21338207 FEED LINKPIN ;
55 | SD1000S01SH HINGE SCOREW D=10 H=8 1
56 | 21335409 BACKWARD FEED LEVER SHAFT 8 1
57 | 40108541 FEED ROCK SHAFT HINGE SCREW 1
52 | WP0G50876SD WASHER 6.5X13X0.8 1
59 | NSE150310SP NUT 15/84-28 1
60 [21387402 FELT 5
61 | REO9G0000KD E-FING 9 1
62 | CS1201010SH THRUST COLLAR ASM. D=12 W=10 1
63 |CS1201011SH THRUST COLLAR D=12 W=10 * 1
64 | SS3660610TP SCREW 1/4-401=5 * 2
85 | SDBSDC40ZTP HINGE SCREWD=8H=4 1
66 | NS61504308P NOUT 15/84-28 1
67 | SST110T10SP SCREW 11/64—40 L=7 1
68 | 40038712 FELT HOLDER .
69 | SST110910TP SCREW 11/64-40 L=85 4
70 | 21407408 FITTING PLATE 1
71| 21407200 FEED ADJUSTING BASE 1
72 | 40038711 FEED ADJUSTING BASE B 1
73 | sssi110520TP SCREW 11/64-40 L=45 4
74 (21337803 FEED ADJUSTING BASE SUPPORT 1
75|21378302 FEED SHAFT METAL 2
76 | SS8151150TP SCREW 15/64-28 L=105 1
77 | B3025141HO0A CONNECTING ARM 1
78 | SS3150710TP SCREW 15/64-28 L=7 1

19



THREAD TERSION GOMPONENTS {FOR PLG-1 T60.FLC-17600L)

P —————

Somas s e b ek ————— ——— — e —

20

S o EmEma meL ER L




THREAD TENSION COMPONENTS (FOR PLG-1760PLG-1T00L)

No. Parts No. Parts name Remarks Level Qty
1| 23006406 TENSION RELEASE BAR SELECTIVE PARTS 1
2 | 21342206 TENSION RELEASE BAR SELECTIVE PARTS 1
3| 10321107 | TENSION RELEASE BAR SELECTIVE PARTS 1
4| PSDGOB502KP SPRING PN 1
5 | $0039763 THREAD TEMSIGN ASM. FOR PLC-1760 1
&| 40039264 THREAD TENSION ASM. (600) FOR PLC-1760L 1
740017283 TENSION RELEASE LEVER A * 1
8 | sposrezsrsP HINGE SCREW D=4.7 H=2.8 * 4
9 [40017282 TENSION RELEASE PIN B * 2
10 | 22818261 TENSION RELEASE PIN, A + 2
11 | 13138201 THREAD TENSION DiSK * &
12 { 83128051000 THREAD TAKE-UP SPRING * 1
13 | 22617906 THREAD TENSION DISK PRESSER * 4
14 | B3129526000 TENSION SPRING {1.2) FOR PLC-1760 * 4
15| 11085157 THREAD TENSION SPRING * 2
16 | B3120125000 ROTATING STOPPER * 4
17 | 17956802 THREAD TENSION KNOB BLUE * 4
18 | B2143527000 TAKE-UP SPRING GUIDE STUD * 1
19 | BS1375270A0 TAKE-UP SPRING GUIDE ASM. * z
20 | BI142527000 TAKE-UP SPRING GUIDE PLATE * 1
21 | 83139527000 COLLAR * 1
22 | 83128527000 THREAD TAKE-UP SPRING 8 o 1
23 |22817609 THREAD TENSION POST * 3
24 | 22618904 SET SCREW * 1
25 | 22618904 SET SCREW * '
26 | 53138527000 ADJUSTING PLATE B " :
27 | SST0905205P SCREW 9/64-40 L=4.5 » LS
28| B3141527000 PRESSER COLLAR * !
29 | B3125527000 TAKE-UP SPRING GUIDE % t
30| 83125012000 THREAD TENSION NUT l 1
3110124501 THREAD TAKE-UP SPRING STUD * 1
32| 40017284 TENSION RELEASE LEVER B * 1
33110741108 FIRST THREAD TENSION PLATE * 4
34| 11072402 THREAD TENSION NUT * 2
35| 10124204 THREAD TENSION POST A * 2
36| 40017279 SPACER e !
37|NSS110310SP | NUT 11/64-40 . i
~ 38{10703205 FIRST THREAD TENSION GUIDE ¥ .
39| B3125053000 TENSION SPRING FOR PLC-1760L * £
40121059100 THREAD TENSION SPRING FOR PLC-1760L * 2
4140017280 THREAD TENSION BASE COMPL. . :
42 | SS71108107TP SCREW 11/64~40 L=7 z
4340038752 THREAD TENSION STUD . '
44 | 40040559 TENSION RELEASE PLATE mno-rmws )
sl o Ay *_
45 | SDOB4DBSISP STEP-SCREW (FOR PLC~1760) b

21



KNEE LIFTING

A SR G e S e — f—

P ——————— A

2



KNEE LIFTING COMPONENTS

Parts name

No. Parts No. Level Oty
1212343207 KHEE LEFTER SHAFT BASIS .
2 | Su5061202TP SCREW M6 L=12 3
3| 21342555 KNEE LIFTER SHAFT A ASM. 1
4| 21342508 KNEE LIFTER SHAFT A - 4
5{21342865 KNEE LIFTER SHAFT PIN * 1
& | 2r3a3702 KNEE LIFTER SHAFT A SPRING 1
7| 2343801 KNEE LIFTER SPRING RACK 1
8 | Ss051662TP SOREW M5XD8 L=16 1
9| 21342784 KREE LIFTER SHAFT B 1
10 REBSSO00GKD E-SHAPED SRAP RING (SMM) 1
11| 213430809 KNEE LIFTER LEVER B 2

12| SMSUS160ZTP SCREW M5XD.8 L=16 2
13 | 21342803 KNEE LIFTER LEVER A 1
14 | Ssos1002TP SCREW MSX0:8 L=16 1
15 | Seses25027TP SCREW W5XB8 L=25 1
16| NMBOSE00TSD NST MSX03 :
17{ 21342902 KNEE LIFTER LINK 1
18 | SDOTOOES1TP HINGE SCREW D=7 H=45 2

19 | 40817274 KINEE LIFTER CORNECTING ROD 1
20 | SDO7004S1TP HINGE SCREW D=7 H=45 2
21 21383355 KNEE LIFTER LEVER ASM. !
22 | SM6062502TP SCREW M6 L=25 &
23 | 22863252 KNEE LIFTER JOINT ASM. t
24 | 22883203 KNEE LIFTER JOINT & I
25 | B2428521600 PRESSER SPRING : ;
26|SS7096510SP | SCREW 6/64-40 146 i
27 | 22032453 BRAGKET ASM. !
28 [22932404 BRACKET * :
29| 22934707 SCREW * *
3021343157 KNEE PRESS PLATE ASM. :

. 31| SMD061203SE SCREW M5 L=12 " .
32| 21343108 KNEE PRESS LEVER * ;
23| 2263450 KNEE PAD PLATE COVER . :
34 | 22934400 KNEE PAD PLATE RUBBER * ’
35| 22934202 KNEE PAD PLATE * :
35| 22934301 KNEE PAD PLATE SUPPORT 2 :

23



THREAD TENSION COMPONENTS (FOR PLC-1710)

i e | e e o S A SR § R | 1 ot e it A e e

24



THREAD TENSION COMPOMNENTS (FOR PLC-1T710)

No. |  PartsNo. Parts name Remarks Level Qly
2{21441050 TENSION POST COMPL. + 1
3| 102%ei09 SCREW STUD . 1
4 BI1IB05T000 THREAD TAKE-UP SPRING A * 1
5 {B31370510A0 TAKE-UP SPRING GUIDE DISC ASM. * T
& | 10320708 THREAD TENSION STUD NUT * 1
i vy e EASE PIN A o s
¢ m. asina _'m. - 'Bﬁ'ﬁm i .
9| 22817908 THREAD TENSION DISK PRESSER * 2
1083129528000 TENSION SPRING (1.2) * 2
11 |B3120125000 ROTATING STOPPER * 2
121 11958302 "THREAD TENSION KNOB BLUE * 2
1319122208 THREAD TENSION POST A * 1
14| 10741106 | FIRST THREAD TENSION PLATE % -
15| 11045101 THREAD TENSION SPRING - 1
18| 11072402 THREAD TENSION NUT * ¥
17 | 21441100 TERSION RELEASE PLATE * 1
18 | SSA0B08TIESP SCREW 1/8-44 1=64 * 1
191SDGSTONSISP  |HINGE SCREW D=47 H=28 * 2
20[NSSTIOSIESP | NUT 11764490 * 1
‘21 lp3TEISSSB0S THREAD GUIDE * .
22 | PeocoasE2KP SPRING PIN 1
23 | SSTH10910TP SCREW 11/84-40 L=85 1

| 25| e3zTieT TENSION RELEASE BAR SEHLECTIVEPARTS 1
pog Mty TENSION RELEASE BAR SELECTIVE PARTS 1
27 | 11315108 COLLAR ' 1
28| SSTI10836SP SCREW 11/64-40 L=75 1
29 | SSTITHTOTP SCREW 11/64-40 L=T4 1

25



PRESSURE ADJUSTING & UPPER
R FEED MECHANISM COMPONENTS (FOR PLC-1760L)

26



PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLG-1760L)

= Parts No. Parts name Remarks Level | Cons | Gty
121348401 UPPER FEED SHAFT !
2| 21340500 UPPER FEED FRONT ARM :
3|SSSSs06127P | SCREW 1/4-401=6 s
420039375 FRONT METAL !
5 2131'8302 FEED SIWTHETAL !
S MAIN SHAFT THRUST COLLAR ASM. !
7 | 22504106 MAIN SHAFT THRUST COLLAR * !
§|SSSss0810TP | SCREW 1/4-401=6 %
o|SSstsoTioTP  |SCREW 15/64-28 L=7 !
10 | TAOT50704R0 RUBBER PLUG 3
11 |ss7isors0se | somew 15/64-28 L=7 !
12| 21048707 HINGE SCREW ’
13|SSS110520TP | SCREW 11/64~40 L=45 ’
14 | 21340005 UPPER FEED LINK {B) !
1540018340 SCREW .
16 | 40018339 SCREW ;
17 | B1414555000 SUDE BLOCK !
18 [ WPOSDT046SC | WASHER 5X14X1 '
19| 40833029 TRIANGULAR LEVER ASM. '
20|SSTTI1OS10SP | SCREW 11/64-40 L=5 ’
21 | B1414555000 SUDE BLOCK '
22 | 10509701 FELT !
23 | 20018341 WALKING BAR DRIVING LINK !
24| £0033033 WALKING BAR B !
25 | B14670530A0 WALKING BAR ASM. !
o6 |B1468053000 | WALKING BAR SPRING !
27|$S6151780SP | SCREW 15/64-28 L=17.0 !
28 | 21496509 UPRER FEED GUIDE PLATE ’
29 | 26225201 ROLLER %
30 | ss61519205P SCREW 15/64-28 L=18.0 i
31| 40033027 UPPER FEED LINK ASM. ! |
32/CO3000000F0  |OW FELT " LR
13 | CO30CU0DOFD OIL FELT o 0.002
34| 21347100 FELT * '
. 35| EAS500B0000 CLIP CV-70S " &
. 36 |40033026 UPPER FEED LINK * !
37 | REOS000COKD E-SHAPED SNAP RING (8MM) !
38| 21340302 UPPER FEED REAR ARM (B) !
39| 21451505 PRESSER BAR y
40 | 40039265 PRESSURE BAR HOLDER ASM. 1
41| 40039266 PRESSURE BAR HOLDER C 3 !
42|557110910TP SCREW 11/64-40 L=85 * !
43122907604 PRESSER SPRING REGULATOR NUT 1
44| B1502246000 PRESSER SPRING 1
45140038705 PRESSURE BAR HOLDER GUIDE 1
45| 40017278 THREAD RELEASE PLATE COMPL. 1
47| B1462053000 THREAD RELEASE SPRING 1

27



28

M o s St e
T




PRESSURE ADJUSTING £ UPPER FEED MECHANISM COMPONENTS (FOR PLC-17600)

= i Bats Rasa Remarks Level Gty
43| 21408103 PRESSER LIFTER LEVER ;
49| 21408808 GUIDE PLATE SPACER a
50 | SME052002TP SCREW M5 1=20 !
51 | 21006002 ADJUST SPRING B =,
52 | 22907109 PRESSER BAR BUSHING LOWER !
53 | 252000000 OlL WICK e
54 | 10713808 CONNECTION LINK PIN 8 !
55 | NSB150430SP NUT 15/64-28 !
56 | 40075553 ECCENTRIG ROD (SET) !
57|21008507 ADJUST SCREW B :
58 | NS§119530SP NUT 11/84-40 ’
59 | 21006408 ADJUST SCREW A !
60 | 40072709 SPRING SUPPORT SHAFT ASM. 1
61 | PS0300242K0 SPRING PN 3.0X24 = !
62 | 40072708 SPRING SUPPORT SHAFT t
63 | 40108542 VERTICAL ADJUSTING CAM 1
84 | 10715704 VERTICAL DIAL PIN 1
65 | B152852700G SPRING !
66 |SS6110850TP  |SCREW 11/64-40 L=6 !
67 | 21341807 VERTICAL ADJUSTING ARM 1
68 | 10715308 PIN !
69 | SM8051202TP SCREW M5X0.8 L=12 !
70 | 21341508 VERTICAL CHANGE BASE SHAFT 1
71 | 10718203 FEED SHAFT FRONT METAL g
72 [ 10714202 VERTICAL CHANGE BELT !
73 | SM1050801SR SCREW M5 L=8 1
74 | 21239700 UPPER FEED STOPPER PLATE (B) i
75 | SST111120TP SCREW z
76 | 10713507 SPRING HOOK 2
7710716504 VERTICAL SHAFT SPRING i
78 | B3416552000 CONNECTING ROD HINGE SCREW 2
7 | REG56D0CTKD E-RING 2
80 | 21339809 UPPER FEED DOG SPRING HOOK 1
81| SS7110830SP SCREW 11/64-40 L=75 1
82 | 40107949 CONNECTION LINK B 2
83 | 10714508 CONNECTION LINK B SUPPORT PIN 4
84|SMBOSOB0ZTP | SCREW MS L=6 2
8521337803 ADJUSTING BASE SUPPORT 1
86 | 5S8150710SP SCREW 15/64-28 L=7 !
8721338601 UPPER FEED STOPPER PLATE (A) L
88| SM8050602TP | SCREW M5 L=6 -
89| 10774305 VERTICAL DIAL 1
80 | 10715100 VERTICAL DIAL SHAFT BUSHING 1

29



FEED MECHANISM COMPONENTS (FOR PLC-1710PLC-1760)




FEED MECHANISM COMPONENTS (FOR PLC-1710.PLC~1760)

F

Parts No. Parts name
RECSD0000KD E-RING 9
CS1201010SH THRUST COLLAR ASM. D=12 wW=10
CS1201011SH THRUST COLLAR D=12 W=10
SSB660610TP SCREW 1/4-40 L=6
SDOSD0402TP HINGE SCREW D=8 H=4
NS6150430SP NUT 15/64-28
1SS7110710SP SCREW 11/64-40 1L=7

W 0 = oW W -

40038712 FELT HOLDER
SS7110810TP SCREW 11/64-40 L=8.5

10 | 40081970 FEED ADJUSTING BASE

11 | 21407200 ADJUSTING BASE

12 | 21407308 SGUARE BLOCK

13 | 40081969 FEED ADJUSTING BASE B SET

14 | 40038711 FEED ADJUSTING BASE B

15| 21407309 SQUARE BLOCK

| Ss8151150TP SCREW 15/64-28 L=105
B3025141HD0A CONNECTING ARM

SS6121210SP SCREW 3/16-28 L=12

22904155 MAIN SHAFT THRUST COLLAR ASM.
22904106 MAIN SHAFT THRUST COLLAR
SS2660610TP SCREW 1/4-40 L=6

40039307 FEED REGULATOR CONNECTING ROD
SDO%00TOITP HINGE SCREW D=9 H=7

NS66803205P NUT 9/32-28
21378302 FEED SHAFT METAL

21388004 REVERSE FEED ROCK SHAF
‘SS8150822TP SCREW 15/64-28 L=8
21364104 FEED ROCKER
SS7111410TP SCREW 11/84-40 L=14
21337902 ECCENTRIC PIN
SS7T090910TP SCREW 9/64-40 L=85
21337308 FEED ADJUSTING ROD
SDOSO0402TP HINGE SCREW D=8 H=4
21337805 SPRING

40013926 SPRING HOOK .
SS6111610SP SCREW 11/64-40 L=16
21337209 FEED ADJUSTING A
22809408 FEED ROCK SHAFT
SME061802TP SCREV M6 L=18

21336805 FEED DIAL A

21430400 FEED ADJUSTER SUPPORT
SS6121860SP SCREW 3/16-28 L=18
22911804 FEED REGULATOR SCREW

RO092270200 RUBBER RING
22912000 FEED REGULATOR PIN
22912108 FEED REGULATOR PIN SPRING

e T =]
w @

§ 5P AR 288 HUEERBRLUBBBYBBRBNNNS 3

3




FEED MECHANISM COMPONENTS (FOR PLC—1710,PL0-1760)




FEED MECHANISM COMPONENTS (FOR PLC-1710,PLC~1780)

No. Parts No. Parts name Level Oty
43 |213365856 FEED LINK ASM. 1
49 [ 21336607 FEED LINK ¥ !
50 [ 40009103 CONNECTING FORKED LINK PIN * 1
51 | CQ202000000 OIL WICK * 004
52 | SMBOS0812TP SCREW M5X6 = 1
53 | SS6110520TP SCREW 11/64-40 L=45 1
53 | 21336207 FEED LINK PIN 1
55 | SDTO06B01SH HINGE SCREW D=10 =8 1
56 | 21336300 BACKWARD FEED LEVER SHAFT 1
57 | 40108541 FEED ROGK SHAFT HINGE SCREW 1
58 | WPOB50876SD WASHER 6.5X13X0.8 1
59 | NSE1503105P NUT 15/64-28 !
60121337863  |FEED ADJUSTING BASE SUPPORT 1
61 | sS8156710TP SCREW 15/64-28 L=7 !
62 | 21407408 FITTING PLATE !

33



FEED BASE GOMPONENTS

Lo——

P
e

34



1| 40038859 FEED BAR ASM. :
240032968 FELT (D) i 3
323200801 VERTICAL FEED LINK . "
4| SSBOSVE1ZTP SCREW 9/64-40 L=6 i i
5 VERTICAL FEED LINK SHAFT * ’
© | SMB050S02TP SCREW W5 L=5 . .
7 | 23056005 FEED BASE * 1
g 40039257 FEED LEVER " :
9 | 40039015 FEED LEVER SCREW + 1
10| 23009509 FEED LEVER SHAFT * 1
11 | RCO74881 IKP C-RING * 1
12| 13516703 SLIDE BLOCK B SELECTIVEPARTS| # 1
13113516504 SLIDE BLOCK A SELECTIVEPARTS| = 1
14 13519202 SLIDE BLOCK SELECTIVE PARTS| # 1
15 | 49038709 FELT A * 1
16 | 40038967 FELT (C) * 1
17 | EA950080100 CABLE BAND * 6
18 | NSE1503103P NUT 15/84-28 * 1
19 |BIG04012000A | FEED BAR SHAFT 1
20 | REQSBOT1TKP SNAP RING 5 1
21 | Q202000000 OiL. WICK 0.14
22 | 23036304 FEED LEVER SUPPORT FOR PLC-1710 2
. 2340038981 FEED LEVER BASE FOR PLC-1710 1
24 | SSEOS0EIOTE SCREW 9/64—40 L=5 FOR PLC-1710 2
25 | SMB061802TP SCREW M6 L=16 -
26 | WP0612076SF WASHER 6.1X11X2 H
27 | 40017263 FEED LEVER BASE COVER FOR PLC-1710 1
28| SS5090630SP SCREW 9/64—40 L=6 FOR PLC-1710 4
29 | 40038707 FEED LEVER BASE FOR PLO-TTS0LPLO-176L 1
30 | 40017317 FEED LEVER SUPPORT FOR PLO-TT50PLC-1760L 2
31| SS7090710SP SCREW 9/64-40 L=6.3 FOR PLO-1780FLC-1760L s

515



HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLG-1710)




HOOK SHAFT & LOWER SHAFT GOMPONENTS (FOR PLG-1710)

No. Parts No. Parts name Remarks Oty
1] 40038695 HOOK DRIVING SHAFT 1
2 | 21427307 LOWER SHAFT METAL REAR 1
3 | CSE9SE81ASH THRUST COLLAR ASM. D=0.53 W= 1
4 | 23004708 HOOK SHAFT SPACER 1
5| 51816512000 HOOK DRIVING SHAFT LARGE
§ | SSBISHSOTP SCREW 15/64-28 L=105 1
7 |sssisr150TP SCREW 15/64-28 L=105 »
8 | 40038897 BUSHING INTERMEDIATE ASM. 1
9 | ssass0810TP SCREW 1/4-40 L=8 2
10 | 40838867 HOOK SHAFT BASE 1
11 | SS8150710TP SCREW 15/64-28 L=7 2
12 | 21334701 HOOK SHAFT LOWER METAL 1
13 | 23004609 HOOK SHAFT 1
14 | 40039822 OPENER 1
15 | 23004506 OPENER GUIDE ARM : 1
16 | 10112001 HOOK SHAFT GEAR A SELECTIVE PARTS 1
17 | 10112100 HOOK SHAFT GEAR B SELECTIVE PARTS i
12| 16112209 HOOK SHAFT GEAR C SELECTIVE PARTS 1
19| 10111904 HOOK SHAFT GEAR SELECTIVE PARTS 1
20 | 40029634 HOOK SHAFT SCREW GEAR SELECTIVE PARTS 1
21| SM6061602TP SCREW M6 L=16 £
22 | WPDE12076SP WASHER 6.1X11X2 2
23 | SMB040802TP SCREW MEX0.7 L=8 1
24 | 23024409 VERTICAL FEED CAM (1.5) 1
25 | SS8E60530TP SOREW 1/4-40 L=4.5 3
26 | PHO300082C0 PIN 1

37



HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLC-1760,PLC-1760L)




HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLC—1780.PLC1760L)

No. Parts No. Parts name Remarks Gty .
1| 40038695 HOOK DRIVING SHAFT 1
2| 21427307 LOWER SHAFT METAL REAR 1.
3|CS08508IASH | THRUST COLLAR ASM. D=9.53 W=8 2
4 zsm-m:a HOOK SHAFT SPACER 2
5{B1816512000 HOOK DRIVING SHAFT LARGE 2
8 |sss151150TP SCREW 15/64-28 L=105 :
7|ss8151150TP SCREW 15/64-28 L=105 ; 3
8 | 40033822 OPENER FOR PLC-1760 2
3 | 5S8680810TP SCREW 1/4-40 L=8 4
10| 40038867 HOOK SHAFT BASE 2
11| SS8150710TP SCREW 15/64-28 L=7 2
12 (21334701 HOOK SHAFT LOWER METAL 2
1323004809 HOOK SHAFT FOR PLC-1760 2
14 | 40038829 OPENER FOR PLC-1760L 2
15 | 23004906 OPENER GUIDE ARM 2
16| 16112001 HOOK SHAFT GEAR A SELECTIVE PARTS 2
17| 10112100 HOOK SHAFT GEAR B SELECTIVE PARTS 2
18| 10112209 HOOK SHAFT GEAR © SELECTIVE PARTS 2
19| 10111904 HOOK SHAFT GEAR SELECTIVE PARTS 2
20 | 40029634 HOOK SHAFT SCREW GEAR SELECTIVE PARTS 2
21 | SME061602TP SCREW M8 L=16 4
22 | WPDS12076SP WASHER 6.1X11X2 4
23 | SMB040802TP SCREW M4X0.7 L=8 &
24 | 23024408 VERTICAL FEED CAM (1.5) FOR PLC-1760 !
25 | ssee60S30TP SCREW 1/4-40 L=45 '
26 |PHosooD62c0  |PIN ’
27 (40038897 BUSHING INTERMEDIATE ASM. .
28 | 40068166 VERTICAL FEED CAD(2.4) FOR PLG-1760L 1
29| 40038302 HOOK SHAFT (60L) FOR PLC-1760L 2

39



LEVER & THREAD TENSION COMPONENTS

3. NEEDLE STOPPAGE EXCHANGE
SNEIFSEL ) (— - REFEE




REFNO  NOTE PARTNO DESCRIPTION B = aty

o . o e S B S S S S e S M e e S S e e e S e e e e
I T e —————

1 o3 TTIS5 BALL JOINT COMPL AT =G 1
2 B1440-526-000 BALL JOINT LEFT M= I3A4U+ Y (1)
3 NM-5050550-5D NUT M5X0.8 OwhorYhk MS5X0. 8 ESURY (1)
4 B1441-526-000 ADJUSTING SHAFT ROD FI—bwIs OWE P
5 NM-5050001-5P NUT M5 Oowhotrvik MEX0. 8 133 (1) -
2 A=l JIATF =% ar
7 B1443-5265-00A NEEDLE STOP SHIFTING ARM NIFAIAIHIIT 1
8 NM-5050001-SP NUT MS OvAZFYER MSX0. 8 122 1
8  5591110108P SCREW 11/84-40 L=0.5 OvhoAl- 11/84—40 L=9 z -
10 243-77007 REPOSTIONING LEVER SHAFT AN LIN=S 1
K] ESS110520-TF  SCREW 116440 L=4.5 EBRE T1./764-40 L=4. & Z
12 226-97453 REPOSITIONING LEVER ASM. AL T=dry =ty 1
13 ES5%s 11/684—-40 L=4 1
14 #01 4 FILX AR~ 1
15 AFVIE 1
16 EoSxY 3-71B8-32 L=T12 1
17 DwhHoFYERk 3/16-32 1
18 A RFIOY () H5IW 1.
18 A RRUIRA (1)
20 A RRUIR 35 (1)
21 T FIX B $8F
z AR2LX EY B (1)
2 A FULAAS (1)
24 &gyl D=4. 7 H=2. 8 (&)
g vn:#vb 11/84-40 (1)
- :?—1’14&5':3-* A 1)
28 544&#&3@91&7 (4}
29 FLAF A MFIDVITR (2)
30 g4 1 AbF39¥ Fwvb (2)
3 ——m— B &))]
32 HETm (4}
e A FFIVVHSEYT (2)
34 A PFI=% (2)
35 A FI-IU5 DAFTVEA (2)
) : SOTYRE (FPF) 27
37 A kUSRI FY (1)
38 - kUGS (1)
39 A UG P4 YT (1.
40 o kUL RARET (1
3T T FFOTCEnS RS TT)
b TIESEY 9-64—40 L=4. B (1)
43 A RhUIGR FI-BYCS B (13
44 A+ RUIERDT S (1)
45 A RUJTRB (1)
5 TFFONRE P74 7= 127
47 A4 FRUITR FH5HhT- (1
48 A hRUIR P47 (1)
49 A +RUITR AT RSP (1) -
50 ESTHE (1)
51 ~AT dr—DI— = 117
52 AN AT A — 1)
53 SD-0501171-SP HINGE SCREW D=6 H=11.7 Fy=3 D=6 H=11. 7 (1)
54 10697506 THREAD TENSION BRACKET A A RRtE FaotEyv,s (A) (1) .
55 55-4110615-SP SCREW 11/64-40 L=6 +RJxY 11/64-40 L=6 (1
= ER 5X10.5X1 ESTA= @9
57 8S-7110710-SP SCREW 11/64-40 L=7 RILESRY 11/64-40 L=7 . 2
.58 230-06406 TENSION RELEASE BAR A R AFZHD 1
59 #1 21348208 TENSION RELEASE BAR o+ FILAF RS 1
NOTE(ZE) #01..SELECTIVE PARTS RINBE

41



LOWER THREAD WINDER MECHANISM COMPONENTS

= 1 o— T 2 .5 . s s L e e e

42



i

g

ﬁ:'awm-.nq_m.pum-?

21355706
D3162555800
NSG1183105P

40113092

%

11072482

|

ﬂ&zanmaamumaaasaaaza

:

NUT 11/64-40
TENSION SPRING NO.1
THREAD TENSION DiSK
THREAD TENSION POST
THREAD TENSION NUT

L B B T T R TR R RN B RN N R

* # % O # K B

el - L . . T T T T e o R N e St S

43



LUBRICATION GOMPONENTS (FOR ARM)

P G — — am — — — m—

4 s ——— e R ot B S § ol S m— L e § v M— T — T S S —— —— i

44



No. Parts No. Parts name Remarks Level Oty
1/40642648 AFS4 ONCE THROUGH FELT ASM. 1
2| 21345767 ARM-ONCE THROUGH FELT A . 1
3 | so0azS47 ARSI ORCE THROUGH FELT * 1
421345905 FACE ONCE THROUGH FELT * 1
5|21346358 FELT SUPPORT ASM. 1
6121346309 FELT SUPPORT * 1
7| 21846507 FEED CHANGE FELT * i
8| 21345408 FELT * 1
9 | EASS0080000 CLIP CV-TUS * 2
10 | SSBT10489SP SCREW 11/84-40 L=4.3 1
171 [ 21340708 UPPER FEED OIL BAR PLATE 1
12 | SS7T110510SP SCREW 11/64-40 L=5 1
13 | CO202086000 OR. MICK 62
14 | 21347000 TAKE-UF OlL PLATE 1
15 [CQ202600000 OfL WICK 025
6 | 21347208 TAKE-UP LUBRICATION FELT 1
17 | SS30005185P SCREW 8/64-40 L=6 1
18121346002 FELT 1
12 | B¥412051000 FELT 1

‘28 | CO252000000 OlL WiCK 0.55
71 | BTOSOO300EA Ol TUBE 017
22 | 21407507 OL TANK A 1
23| 21407606 ON. TANK B 1
24| 21487705 FELT 2
25 | SS6111016SP SCREW 11/64-40 L=95 2
28 | Ca202000000 OiL WICK FOR PLC-1760L 0.15
27 | 21346101 LUBTECATION FELT PRESSER FOR PLC-1760L 1
28 | 21346200 MUTUAL VERTICAL CHANGE FELT FOR PLC-1760L 1
29 | SS7120760SP SCREW 3/16-28 L=7.0 FOR PLC-1760L 1
30 | PSE500202KP SPRING PiN 5X20 1
31 | B3S08512000 OfL FELT HOLDER 1
- 32|SST1107105P SCREW 11/64-40 L=7 1
33 | 22620504 O WICK HOLDER 1
34 | SS41106155P SCREW 11/64-40 =6 1
35| 21339700 UPPER FEED STOPPER PLATE (B) FOR PLO-1T18PLC-1750 1
36 SST111120TP SCREW FORPLG-IFIBPLC-TTR 2
37 | WPD4S0B801SD WASHER 4.5X10X03 FOR PLC-ITIOPLC-TTR0 1
38 | 22520504 OIL WICK HOLDER FOR PLO-1T1BPLC-1750 1
39 | CQ202000000 Ol WICK FOR PLO-1T1GPLC-1750 02
49 | EAS50080100 CABLE BAND 1

45



LUBRICATION COMPONENTS (FOR HOOK SHAFT BASE)

e e 0 e —— —— = — e e

i £ R R m— 1

46



LUBRICATION COMPONENTS (FOR HOOK SHAFT BASE)

Py Parts No. Parts name Remarks Level | Cons | Oty
40038728 VILENE HOLDER ASM.
40038729 Ol WICK ASM.
40038730 VILENE HOLDER »

SS61104805P | SCREW 11/64-40 L=4.3
D2B11555800A  |CABLE HOLDER
SS4110815SP SCREW 11/64-40 L=8

ﬂﬂiﬂﬂﬂﬁmhﬂhd

L e T T T T T T I O,

21345005 FAGE ONCE THROUGH FELT
40038728 VILENE HOLDER ASM. FOR PLO-1780PLO-TTSL
20038729 OR. WICK ASK.
10 | 40036730 VILENE HOLDER
11 |SSs1t0480SP SCREW 11/64-40 L=4.3 FOR PLC~T7S8PLC-780L
12 |D2611S55800A | CABLE HOLDER FOR PLC-1TRPLO~700
13 | SS4110815SP SCREW 11/64-40 L=8 FORPLO-TMRPLO~TTRL
14 | 21345905 FAGE ONCE THROUGH FELT FOR PLO-TPSRPLC-760L

47



GAUIGE COMPONENTS (STANDARD PARTS) (FOR PLG-1760,PLC—1760L)

48



GAUGE COMPONENTS (STANDARD PARTS) (FOR PLO-1760,PLC-1760L)

No. Parts No. Parts name Remarks Level Qty
1 |20039994 NEEDLE PLATE (1080 FOR PLC-1760 4
2| sset104805P SCREW 11/64-40 L=43 .
3| 40038787 THROAT PLATE HOLDER(IOMM) *
423007503 ECCENTRIC ROLLER 2
5 | 22007802 HINGE SCREW 2
& | sss1108105P SCREW 11/64-40 L=8 "
7| SS8290620SP SCREW 976440 L=6 2
8 | SS2000810SP SCREW 9/64—40 L=7.5 2
9 | 40638774 'NEEDLE CLAMP(IOMM)ASM. 1
10| 40638775 NEEDLE CLAMP(10MM) :
11 | sssesasroTP SCREW 1/8-44 L=28 :/
12 | 40038795 PRESSER FOOT(IOMM)ASH. :
13 40638796 PRESSER FOOT(10MM) - ]
14| 20838794 FINGER GURDE(10~12MM) - '
15|Smeoe0807TP | SCREW MaX07 L=8 :
16 40839007 (38-2.4X10MM) FOR PLC-1760 1
17 | 20038842 FEED FOOTUIONBOASM. FOR PLC-1760 i
18 | 40038898 FEED FOOT(10MM SGLIASM. FOR PLC-1760L 1
19 | 40038343 FEED FOOT(TOMS) FOR PLC-1760 * 1
20 | 40038898 FOOT(10MM 60L) FOR PLC-1760L * i
21 |SMO0SOSSZTP  |SOREW M4 L=45 ; " !
22 [40038393 THROAT PLATE(TOMM 6OL) FOR PLO-1760L i
23 | 40038897 FEED{T0MM 0L FOR PLC-1760L v

49



HOOK COMPONENTS

e 1 e e e e S e 1 ———— —— S 4 S . S | 1 o | s | |

P — — mm— -

50



No. Parts No. Parts name Remarks Level Cons | Qty
1| 40039010 'HOOK ASM. FOR PLC-1710 %"
2 | 40639010 HOOK ASHL FOR PLC-1760 2
al4o038732 HOOK * 1
4 | 50039887 INNER HOOK * 1
5 | 21442207 TENSON SPRING * 1
& | 10723500 IDLING PREVENTION SPRING * * 1
7 | 21432000 ADJSUSTING SCREW * * 1
8{21432109 ABSUSTING SPRING SCREW * 1
9| 22028008 INNER HOOX PRESSER WITH HORN * 1
10 | 230585056 NEEDLE GUIDE * 1
11 | 23026204 FELT * 1
12 [ 10723104 PRESSER SETSCREW * * 3
13 | 22814008 ' SCREW * * 2
14 | SS1082310SP SCREW 9/64-40 L=254 FOR PLC-1710 * 1
15 | 10755603 ALUNENUN BOBBIN (DOUBLE-CUT) FOR PLC-1710 * 1
16| SS1092810SP SCREW 9/64-40 L=254 FOR PLC-1760 * 2
17 | 10759663 ALUMINEA BOBSIN (DOUBLE-CUT)  (FOR PLC-1760 * 2
18 | 40838870 HODK ASML(50L) FOR PLC-1786L 2
19 | 40638732 HOOK * 1
20 | 40833868 INNER HOOK * 1
£1 | 40038889 CAP * 1
22 | 23058605 TENSION SPRING * 1
23| 21432000 ADJUSTING SCREW * * 1
24 | 21432109 ADJUSTING SPRING SCREW * 1
25 | 23026008 INRER HOOK PRESSER WITH HORN * 1
26 | 23058506 NEEDLE GUIDE * 1
27 | 23026404 FELT * 1
25| 10723104 PRESSER SETSCREW * * 3
29 | 22814008 | screw * % 2
30| 10723500 IDLING PREVENTION SPRING * * 1

~ 31|SS1002810SP SCREW 9/64-40 L=25.4 FOR PLC-1760L * 2
3z | 10759603 ALUMINUM BOBEIN (DOUSLE-CUT)  |FOR PLC-1760L * ¥

57



. 'THREAD STAND

i
II.||.Ilt.,_llll..bll..ll.lll-.llllralll._-lllt.-. P — L

prpe——— P s ke — o S e i

S ———————

e e e

P CAE
i o s e e
N
Ee—

tn—

e em— wmm—Eoam=e S

s g —

-
e n o h o e b —————— —r i S =

02



THREAD STAND COMPONENTS

No. Parts No. Parts name Remarks Qty
1|28910158 THREAD STANDING DEVICE ASM, FOR PLO-TRPLO-TT80L 1
2 28910059 THREAD GUIDE ARM ASM. 1
3| 40096354 THREAD STAND ASM. FOR PLC-1710 '

53




BELT COVER & O RESERVOIR GOMPONENTS

54

— o — —
o gm— F




BELT COVER & O RESERVOIR COMPONENTS

No. ‘Parts No. Perts name =
1]21351487 OfL RESERVOIR ASM. !
2| sse151480SP SCREW 15/64-28 L=14 !
3|ss7itoseosP | SCREW 11/64~40 L=78 3
4| ssS110740TP SCREW 11/64-40 L=6.5 §
5 |40025299 OIL POT JOINT ;
iz Ol MANAGEMERT WASHER !
7 | B8112220000 Oil. SEAL ‘
g | sp025300 QL POT !
olsusosisorse | SoREWMDOS L=14 ¥
10 | NSIBE3D00TSC NUT M3 "
11| 1o7a8101 OWL. REMOVING SETSCREW PACKING s
12 |WPE320501SC | WASHER M3 i
12 | SK3241601SC WOOD SCREW D=24 L=16 ’
14| 10755254 BELT COVER C ASM. (FOR J&) !
15 | 10755205 BELT COVER C(JE) $
16 | SK3482500SC 'WOOD SCREW D=4.8 L=25 z
17 | 21351150 BELT COVER ASM. (REGHT) ;
18| 21251101 BELT COVER (RIGHT) ’
19| 21351002 BELT COVER AUXILIARY PLATE A
26| 21351200 BELT COVER (LEFT) 1
21 | D§232241E00 BELT COVER SUPPORT A L
22|SS6153040SP | SCREW 15/64-28 L=30 2
23 | 40038823 BELT COVER (UNDER) :
2¢ | 40017308 BELT COVER LD 2
25 | 40032824 BELT COVER STUD =
. 26 | SSBIT0430SP 'SCREW 11/64-40 L=43 4
27| SS6110480SP SCREW 11/64-40 L=4.3 2
23 | 40080824 BELT COVER (FOR OBLIQUE TABLE) | OPTIONAL PARTS 1
29 | 40078969 BELT COVER(FOR OBLQUE TABLE) 1
30 | MTJIVHOO0S50A V-BELT 5SINCH 1
31 | SS6110480SP SCREW 11/64-40 L=4.3 3

5o



AUTOMATIC PRESSER LIFTING MECHANISM COMPONENTS (OPTIONAL PARTS)

= o —— ——— | — i p— 2 —

b6



AUTOMATIC PRESSER LIFTING MECHANISM COMPONENTS (OFTIONAL PARTS)

No. Parts No. Parts name Remarks Qy
1| PA4DO150100 AIR CYLINDER 1
2|SMGBR2007TP  |SCREWMS L=20 4
3| 21255508 CYLINDER CONNECTING SCREW L
4| NWS08000TSE NUT M8 !
5| spareomise HINGE SCREW D=7.24 H=33 1
& | 21588509 PRESSER LIFTER LEVER A 1
7| 27356808 PRESSER LIFTER LEVER 8 1
8 | SaesESTO0ZTE SCREW M5X08 L=10 2
o 21356704 SRAFT !
10 | PJSO2065101 ELEOW UNION SXPT1/8 2
11 | 21256308 CYURDER STAY(FRONT) 1
12 | 21358407 CYUNDER STAY(REAR) i
13 [ CM308260001 ATTENTION SEAL 16 1
14| SSE151040SP SCREW 15/64-28 L=10 4
15 | HXDE295000A WIRE MARK(2) !
16 | HXDBZ850008 WIRE MARK(3) :

57




- AIR MEGHANISM COMPONENTS (OFTIONAL PARTS)

1

o — — e — o e T

_.

| 4

X

¥

|

I

I

|

!

¥

ks

|

E
S 5 . .. S i:

T P ——

EEL e 1 1 i i  —| SR S S e s w4 et s

58



AIR NEGHANISM COMPONENTS (OPTIONAL PARTD)

No. Parts No. Parts name Leve! Qw
1 | 20TR300S AR APFARATUS(PIASM. 1
2| 49838904 MAGNETIC VALVE(R) * 1
3| GAXZ9810000 ELEOW B - 1
4 | HMO34510020 2-POLE NYLON PLUG * 1
5 | HKB3464000A TERMINAL FEMALE * 2
€ | GAKATSO3000 NSULATION TUBE * D2
7 | BTOBOOGTER TuBE * 12
8 | BTOGOB49TER TUBE = 1.3
§ | HXDOZSS00DA WIRE MEARK(2) * 4
16 | HXDE2950008 VHRE MARNI2) * 4
11 | 40105811 CORD ASM. * 1
12 | SK3I385001SE WOOD SCREW D=33 L=50 4
13 | 40038722 FILTER REGULATOR ASM. i
4 [ PROSSZTT0AD FRLTER REGHLATOR * t
15 | BTOS00401ER TUBE * 1
18 [ 40038723 FLTER REGULATOR MOUNTING PLATE * 1
- 17 [ 40107513 L NIPPLE * 1
18 | GAKZ9009000 ELBOW * 1
18 | SII06100158 SCREW M6 L=10 * 2
28 | SK34B2501TSE WOCD SCREW D=4.8 L=25 2

RO



HOOK COMPONENTS {OPTIONAL PARTS)

TS i S ——— o — — r—m—— T 5 L | e ot & = % 1 m e & a e

v s P 8 e i s

e mm— e —

e e e e e 1 ki . . B e i
.

.60



HOOK COMPONENTS (OPTIGNAL PARTS)

T Taoceesse HOOK ASM. z
2 | 40066795 INNER HOOK ASM. * ¥
a}1oronem TENSION SPRING SETSCREW . !
Fi e INNER HOOK o 1
5| 23058805 TENSION SPRING * 1
& | 23432000 ADJUSTING SCREW * 1
7| so723500 {DLING PREVENTION SPRING * 1
8 | s0e38722 HOOK * 5
P INNER HOOK PRESSER WITH HORN * 1
10| 23058506 NEEDLE GUIDE " 1
11 | 23028404 FELT * ’
12 | 10723104 PRESSER SETSCREW . 4
13| 22814008 SCREW * =
" - HOOK ASM. FOR PLC-1760L 1
15 [ 40066795 BINER HOOK ASM. . !
16| 40066699 INNER HOOK * !
17| 23058605 TENSION SPRING + !
18| 10723401 TENSION SPRING SETSCREW * 1
19| 21432000 ADSUSTING SCREW * 1
20| 10723800 DLING PREVENTION SPRING * v
21 | soa3e720 HOOK . ¢
22 (23026008 INNER HOOK PRESSER WITH HORN * :
23 | 10723104 PRESSER SETSCREW * 3
24 | 23058506 NEEDLE GUIDE » !
25 | 22814008 SCREW * 2
261 5404 FBLT * ]

o1



ACCESSOREES PARTS COMPOMNENTS

62



ACCESSORES PARTS COMPONENTS

No. Parts No. _ Pearts name ‘Remarks Qty
1|229328%0 ACCESSOREE BAG 1
222933006 SCREW DRIVER LARGE 1
3 | 89113612000 WRENCH (8X10) 1
4|MDFRX270CO | NEW DEFRIX OIL NO.2(700CC) 1
640321602002 |NEEDLE 124-35 #2002 FOR PLC~1760L 1
7| ME321001402 |NEEDLE 134-35 2140-2 FOR PLG-TTHOPLC-1760 1
& | 88213012000 BED HINGE CONNECTION 2
9 40648536 HEAD_COVER T

10| BE2060T2000 FELT CUSHION mmmm% 4
11{B8209012000  |RUBBER CUSHION -m,m“’“ﬁg 4
12 | 10529600 'WASHER mlmmmm 2
13| 10539306 SET RAL AR MOTOR DEEVERY COLY .
14 | 10759603 ALUMINGM BOSBIN (DOUBLE-CUT) | FORFLC-TRBPLO-1760L 2
15 |MTJVHOBS30A |V BELT 53INCH gl !
16| 400926820 SYNCHRONIZER ASM. m"’“mm_,'m{ -~{y 1
17 | EAS50080100 CABLE BAND mm;mmu.;wi -~y -
1840038827 BED CLAMP STICK ASM. !
19140038828 BED CLAMP STICK !
20 | BT1200801EF TUBE .
21 | WP0B41501SC WASHER 8.4X17.4X1.6 !
22 | NR90BP001SC NUT )
24 | 22833705 SCREW DRIVER MIDDLE .
25| 22933004 SCREW DRIVER SMALL s
26 | 10528800 FRAME SUPPORT BAR ’
27 | MTSPOG700C0 MOTOR PULLEY ASM.P.CD 70 {FOR PLO-T7600 '
OPTIONAL PARTS
28 | NSET504305P NUT 15/64-28 {FOR PLC-1780L) k
29 | D7101245E00 SYNCHRONIZER HOLDER STUD (FOR M—%WIJ !
OPTIONAL PARTS
30 | B9109246000 DETEGTOR SUPPORT PLATE (FOR PLC~1760L) ’
OPTIONAL PARTS
31 | SST1107T10SP SCREW 11/64-40 L=7 {FOR PLC-1760L) 1
32 | 10759603 ALUMINUM BOBEIN (DOUBLE-CUT)  |FOR PLC-1710 J
OPTIONAL PARTS 2
23 | 0101288 PANEL STUD (FOR.PLC-1750L)

63



TABLE OF EXCHANGING GAUGE PARTS (FOR PLG-1760,PLC-1760L)

1 — g —— < 3 4 St

=
: TPEC 780
" (GRS
1 = =
§ 0
= Pathio Patho.
5 6 | 70 |4003s800 | 14 |400-38810
ry 7 31 40038757 | 15 [|4003%308
10 ] 112 [#00387% | 16 |40058806
12 r) 13 |400387%2 | 17 |a0038am
PICA760
WO S
: % &
mmn | RN “1RefNg {RefNo
6 18 - - L T |90387
3 s = = 24 40038776 | = 40035709
T 0 % = = [0S | 2 |[40035757
13 57 © [400-95751 | 26 (40038772 | 30 |2003%7E5
PLC-1760 [e) )
[Picaze O o
[ euEsE FEED FOOT ASM. FEED FOOT FORGUIDE
¥ B 292 @ H4 YR
J—i- :
e ReiNo | Patio.  |RefNo | Pailo. |AeiNo | PatNo.  |RefNo | Patha
3 31 |40038846 | - & 35 |40038854 | - -
B 32 |eo03884c | - - % |40038852 | - -
10 33 |40038342 | 35 |40038898 | 38 |400-38850 | 40 [400-39271
12 34 |4003884D | 43 40005748 | 39 [400-38848 | 44 40095750




TABLE OF EXCHANGING GAUGE PARTS (FOR PLC-1760.PLC-1760L)

No. | PurisNo. ___Parts neme Remarks Level | Cons | Qty
1| 40038908 THROAT PLATE(SMM) L
2 | 40038995 THROAT PLATESMIO 1
3406833994 THROAT PLATE(10MM) !
4|400838943 THROAT PLATE(128M) 1
s | 40038893 THROAT PLATE(10MM 60L) 1
& (40829604 THROAT PLATE(GMMASM. 1

_ 740039001 THROAT PLATE(SMMIASM, 1
8 40038999 THROAT PLATE(TOMM)ASM. 1
940039997 THROAT PLATE(12MM)ASH. 1

10 [40835300 PRESSER FOOTIGMMIASM. FOR PLC-17680 1

1140038797 PRESSER FOOT(BMMDASM. FOR PLC-1760 1

12 | #0838795 PRESSER FOOT(10MMMASM. 1

12{ 40038782 PRESSER FOOTUZMMIASH. FOR PLC-1768 "

14| 40038810 PRESSER FOUT WITH GUIDE{SMM)ASM. | FOR PLC-1780 1

15| 40038966 PRESSER FOOT WITH GUIDE(SMMOASM. | FOR PLO-1760 1

16 | 40038806 PRESSERFOOTWITHGLIDE(1OMMIASM. ' !

17 |40838802 PRESSERFOOTWITHGUIDE(12MMASM. | FOR PLC-1760 !

12|40039009 FEED{SMM) ;
19| s0e3906s FEED(M) !
20| 40630067 FEED(1oMM) '

21 | 49039006 FEED(120M) !

22 | 40838897 FEED(10MM 500 '

23 | 2pb38778 NEEDLE CLAMP(SMM)ASM. FOR PLO-1760 :

24| 40028776 NEEDLE CLAMP@GAMGASM. FOR PLC~1760 !

25 | 40638774 NEEDLE GLAMP(TOMM)ASM. !

26| sinserr2 NEEDLE CLAMPUIZMMOASM. .+ [FoRPLO-1760 !

27 40038791 THROAT PLATE ROLDER(GMM) FOR PLC-1760 !

25| sstsaree THROAT PLATE HOLDER(SMM) FOR PLC-1768 !

29 | 40008787 THROAT PLATE HOLDER(10MM) !

i, S THROAT PLATE HOLDER(12MM) FOR PLO-1760 !

31 | 40638846 FEED FOOTIEMMASM. )

K iy FEED FOOT(EMMASM. '

33 | 40038842 FEED FOOT{10MMASH. !

34| 40038840 FEED FOOT{12MMASM. )

35 | 40038898 FEED FOOT(10MM GOLIASM. )

36 40038854 FEED FOOT FOR GUIDE(GMMOASM. :

37| 40038852 FEED FOOT FOR GUIDE(SMM)ASM. :

38 | 40038850 FEED FOOT FOR GUIDE(10MMASM. )

39 | 40038848 FEED FOOT FOR GUIDE(1ZMMASM. :

40| 40030271 FEED FOOT FOR GUIDE(1OMM SILASH.

OPTIONAL PARTS !
41| 40095752 THROAT_PLATE(12M_60L) (FOR PLC-1760L)

OPTIONAL PARTS 1

4240095751 FEED(124M 60L) JPOR FLO= T

OPTIONAL PARTS 1
L e FEED_FOOT(12MM_SOLIASM. {FOR PLC-1760L}
44| 40095750 FEED_FOOT_FOR GUIDE(1ZMM_S0ASM. m""'“ﬁg-“'%ﬁ :

65



